Limplicily

A
£ A

P R o,
o e o oo o

42" SNOW PLOW AND DOZER BLADE

MFG. NO. 795

SIMPLICITY MANUFACTURING COMPARY, INC.

[~

SER. FORM - OFZE g

LUTHDQ N USA



PACKING

A . . - R

The 42" snow plew end dezer r:ernee pecked complete in® ‘.'Ihen' ueing ﬂue eqmpmenem is. recommended th,et ehams )
cne bundle. - and wheel we1ghte be installed oni the ractor. Lnuee muunt-
ing of the chaitivill male them self-clnaning. :

INSTALLATION

Attach the push har assernbly to the blade using a king pin
and install a springclip thronah the Kng pin. Place the pivot
pin through the blade assemily bracket and push bar. Po-
siton the push bar under the tracror front axel and attach
it to the axel vsing two pins and spring clips. Artach the
spring end of the lift rod to the push bar assembly and the
other end to the tractor ift aom using two spring clips.

If it is desived to use a tller or othar attachment when the
blade is mounted, the transport hook which is bolted to the
frame at the front of the teactor should be used. With the
blads hooked in the transport position, the lift arm can be
removed from the tragtor. The lift can then be used to

taise or lower another attachment.
OPERATION

Alternate holes are provided to permit adjustnent of the
shoe assemblies for raising or lowerir 7 the blade when
cleaning gravel drives or walks. When cleaning concrete it is
desirable ta allow the Hlade to scrape the surface.

The angle of the blade is adjustahble to permit plowing to
the left or right by moving pivet pin to the desired hole in
the blade mounting bracket.

~ 1971-AND NEWER MODELS

MODELS PRIOR TO

1971
DIRECTION ROD

ERACKET ATTACHES HERE ATTACH BLADE HITCH

HERE

B

CHAINS




Ref. Part | Qty.
HNo. Ho. Reg. Description
1 107047 1 42" Blade Assembly
2 10704% 1 Whear Plate
3 TOZ003 | 6 Carriage Bolt, 3/8'-16=2 34"
4 T20002 | & Lock Washer, 3/68™
5 FLTO05 & Hezx Nut, Full, 3/8"-16
[ 07024 | 2 Shoe Assambly
7 702002 | 4 Carriage Baolt, 3/8"-16x1"
5 F20002 ) 4 Lok Washer, 3/8"
9 TFLFOQS | 4 Hex Hut, Full, 3/8"-16
10 -3 1803601 1 Pivot Pin
11 | 1603602 1 King Pin
12 | -B16104s| 1 Spring Clip
I3 172150 | 1 Push Bar Asmmbly
13 118053 2 Pin - - ’
15 1067388 | 2 Hatrpin Clip
16. 8031007 | 2 Collar
17 | 7im002 | 2 Sat Soraw, 516718 x /8"
18 171679 | 1 Rod Cuoide
19 1060064 | L Spring -
20 171680|-"1 Fremt Lift Rod
21 6788 |2 Haiepin Clip
22 172452 | 1 Fugl Tank Cap {Winterized)
23 172893 1 Transpart Chain Assembly
24 106719 | 1 Film, Simplicity
25 103005 1 Model No. Flate
26 107142 1 Decal, nstructions




Ref. Qty.
Ho. Fart ¥o. | Reqg. Description
1 705009 | 1 Hex Capecrow,
=e"-16x 1-142"
2 1840177 | 1 Spager
2 719001 | 1 Plain Washer, 578"
4 7aooez | 1 Lock Washer, 3/8"
5 1Mo |1 Hex Hut, Full, 3/8"-16
6 174438 | 1 Deflector
7 7Fos002 | 2 Hex Capscrow,
/420 x 1/2"
g 720005 | 2 Lock Washer, 1/4"
9 717005 | 2 Hex Mut, 1/4"-20

172898 Transport Chain

From Previous Page

Ingstall the deflector as fllustrated. If the unit is squip-
ped with lights the deflector iz mounted using the same
hardvrare that secures the headlight

% DEFLECTCA
MOUNTS INSIDE
HOOD



